

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

## Certificate of Analysis

Date of Testing: 2023-05-10 19:12:13  
Date of Next Testing: 2027-05-09 19:12:13  
Product Name: **Propylene-ethylene-ethylidene norbornene terpolymer**  
CAS Number: 25038-36-2  
Specifications & Purity: Ethylene content: 72%; ENB: 4%  
Lot #: D23141641  
SKU #: **P301651**  
Analysis: **198591**

Parameter	Limit Values	Result
ENB	3-5 (%)	4.10000 %
Ethylene content	70-74 (%)	73.10000 %



John Su  
QA & QC Manager